
Ohio Water Environment AssociaƟ on | Volume 87:2 | Issue 2 2014

Sustainability Means It’s
Aff ordable and CompeƟ Ɵ ve
page 68

Blueprint Columbus: Clean
Streams, Strong Neighborhoods
page 50

OWEA Goes to Washington
page 16

h

Village of Middlefield WWTP  page 62

Buckeye BulletinBuckeye Bulletin

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment

www.ohiowea.org

Ohio WEA-AWWA 2014 Technical Conference & Expo
DoDoDownwnwntototownwnwn CCColololumumumbububus,s,s,,,,, AuAuAuguguguggggg ststst 2226-66 292929,,, ,,,, 202020141414 papapapppp gegegegggg sss 313131-444555



2                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2014
[...]
56                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2014

Water Supply and Treatment                                     
Remediation/Waste Management                          
Water Resources/Stormwater                                   
Integrated Project Delivery                                                                      
Utility Performance                                                        

Wastewater/Reclamation
Program/Construction Management
Conveyance Infrastructure
Compliance and Permitting
Operations and Maintenance

Engineers  |  Scientists  |  Consultants  |  Constructors
Offices Nationwide  |  100% Environmental  |  Employee Owned  |  BrownandCaldwell.com

©2014 Brown and Caldwell. All rights reserved. Brown and Caldwell, its logo, illustrations and “essential ingredients” are trademarks of Brown and Caldwell. 

Introducing

Search for “muni rep” at www.evoqua.com  
to find a manufacturers’ representative near you.

Evoqua Water Technologies continues a 100-year tradition of helping 
consulting engineers and municipalities respond to market needs and 
evolving water standards. 

Evoqua delivers high performance products for primary, secondary, tertiary 
and anaerobic treatment, as well as odor control, filtration and disinfection 
technologies with brands you know, including:

ENVIREX • JET TECH • MEMCOR • WALLACE & TIERNAN 
JWI • RJ ENVIRONMENTAL • DAVCO

Our experts are ready to respond with solutions for new plants, upgrades, 
rehabs and OEM parts.

© 2014 Evoqua Water Technologies LLC



www.ohiowea.org                                                                                                                                                     57

GRW | engineering | architecture | geospatial

GRW offices in KY, TN, IN, OH & WV | 1-800-432-9537

www.grgrwiwinnc.cc.comom

Problem-Solvingg DDesigns 
for Our

 
 

 
 

MANHOLE & WETWELL RESTORATION 
 
 
 
 
 
 
 
 
 

 
  

Prevents Corrosion & Stops Infiltration   
Stress Skin Panel Adds Structural Strength 
Restores Structure Walls to Original Levels  

Cost Competitive  
10-YEAR WARRANTY 

A 7’ DEEP MANHOLE CAN BE LINED IN 
LESS THAN 1 HOUR 

SpectraShield® Liner System 
www.spectrashield.com 

�
�
��

����	 �
�
�
�

�
�
�
�




���� ���


�
�

�

�������	
���
���
�����������

������
�������������������������������������������������
������   !"#�
��$�%
��%!&
'�����������(��$����$�)*"#�
��$�%
��%!&
'

�������	
���
�������
��������	
����
��	�����������������������������

�����
��	�
��

��
����	��
���
����
�������
�������
��
�����

�������
��
�����

���
����
�����

�
���
��
���

����
���
�������

����������
��
�������

�����
��
�������
���
���
���
����

���� �����
��
�����

!�����
�"
�����
��

#$��	���
�����
���������
��%

���
�����	
���
��
��



58 Buckeye Bulletin - Issue 2 | 2014

1211 CHESAPEAKE AVENUE, COLUMBUS, OHIO 43212
PHONE 614.224.7670  |  FAX 614.224.7660

PAUL MATRKA –OWNER 
PAUL@GO-SMITH.COM

LAURA TEGETHOFF–OWNER 
LAURAT@360WATER.COM

KIM RIDDELL–ASSOC.
KIM@GO-SMITH.COM

JIM GRUNENWALD–ASSOC. 
JIMG@GO-SMITH.COM

in the Wastewater Industry!

BOERGER ROTARY 
LOBE PUMPS 

REGIONAL REPRESENTATIVE:

Technical Features: 

Applications include: 

Maintenance In Place

MAIN OFFICE
1311 Freese Works Place

Galion, OH  44833

Phone: (419) 468-7866
Fax: (419) 468-1460

www.buckeyepumps.com

buckeye pum
ps inc. bu

ck
ey

e 
pu

m
ps

 in
c.

Sales
  Service
    Repairs

REQUEST QUOTE



www.ohiowea.org                                                                                                                                                     59

Since 1923, municipalities across the South have relied on Southern Sales for top-quality 
process equipment, expertise and support. But we’re not asking you to take our word for it. 
From sales, to engineering solutions, to parts and service, put us to the test. Don’t accept our 
track record of ninety years of serving more than 700 municipalities. Make us prove it.
CALL  RAY WILKEY OR KELLI JAMISON AT 800.843.5523 OR VISIT SOUTHERNSALESINC.COM/OHIO



60 Buckeye Bulletin - Issue 2 | 2014

City of Coldwater 
Wastewater Treatment Plant  

Improvements

innovation and excellence  
 in everything we do

Follow us on:
1.800.456.3824

Fishbeck, Thompson, Carr & Huber, Inc.
engineers  I  scientists  I  architects  I  constructors

WASTEWATER SERVICES

• Integrated Solutions
• CSO/SSO Control
• Wastewater Treatment & 

Disposal
• Pipelines and Pump 

Stations 

• I/I Analysis & Flow 
Monitoring

• Tunneling
• Green Infrastructure
• Nutrient Recovery

Serving Ohio Communities  
for Over 50 Years.

www.urs.com | 1.800.860.4500 
Columbus•Cleveland•Akron•Cincinnati•Toledo 

www.urs.com 



www.ohiowea.org                                                                                                                                                     61

Leaders in Delivering Value

Thinking
      Inside
           the Drop

Cincinnati, Ohio  
+1.513.595.7500 

www.jacobs.com

 Drinking Water 
    Treatment & Distribution
        Wastewater Treatment 
             & Collections Systems
               Sewer Rehab  
                  & Management
                  CSO/SSO 
                    Program & Design
                  Tunnels 
                    & Geotechnics
                 Regulatory 
                 Compliance & Planning

California | Colorado | Illinois | Massachusettes | Minnesota
New Hampshire | New York | Texas

Tunnel | Trenchless | Geotechnical | Geostructural 
Engineering & Design

Contact:
AJ McGinn 315.434.8885

Todd Christopherson 651.925.0000
Jay Perkins 617.714.5784

www. BrierleyAssociates.com



62  Buckeye Bulletin - Issue 2 | 2014

study in 2001. The study showed that a larger wastewater  treatment 
plant was needed for the village. After evaluation of service area, 
current facility, receiving stream, solids handling, staffi ng needs, 
regulatory compliance and fi nancing –a plan was developed and 
presented for approval. 
The large lagoons were cleaned out in the fall of 2005 and closed 
down. Construction of the new facility was started in 2006. In 2008, 
the Eagle Creek splash pad was installed. The septic tank from the 
air lift station was located and removed. 
In April of 2008, enough of the new facility was completed to 
start treating fl ow. The package plant was abandoned at this time, 
while construction of the new facility continued. Construction was 
completed in September of 2008, with a design fl ow of 1.0 mgd 
and a peak fl ow of 2.0 mgd. The design allowed for expansion to 
1.5 mgd and 3.0 mgd. The new plant included activated sludge, 
screening, grit removal, three treatment tanks, two clarifi ers, three 
tertiary fi lters, and a 2.3 million gallon EQ tank. The old facility is 
used for sludge storage, providing 360 days of storage.
Middlefield currently treats 650,000 gpd, and all reportable 
parameters have been reduced since the construction of the new 
facility. The TSS and CBOD’s are undetectable at times as a result 
of the improved treatment, and the ammonia, Oil and Grease, and 
phosphorus levels are now low as well.
The new plant handles storm events well, and reduces sludge 
production (from 100 dry tons to 70 on average). There is room 
for expansion of the facility as the Village grows, allowing it to 
be able to meet the increasing demands of a thriving community.
The current staffi ng of the facility is shared with the water treatment 
plant. There are two full time operators (one goose removal expert) 
responsible for operation and maintenance of the wastewater 
treatment plant and the water treatment plant, as well as grounds 
maintenance, alarm responses, and care and maintenance of the lift 
stations and booster stations. 
Mike Cipolla
Chief Operator, Middlefi eld WWTP and WTP
mcipolla@middlefi eldohio.com

The Village of Middlefi eld is located in northeast Ohio, in Geauga 
County. It has a population of 2600 people, occupying 1700 acres. 
Middlefi eld is the 4th largest Amish settlement in the world and 
is home to a large number of businesses, including 24 restaurants 
and 27 manufacturing facilities. There are 15,000 commuters to 
Middlefi eld daily as a result of this. Middlefi eld is home to Kraft 
Maid and the Middlefi eld Cheese Company. 
Middlefi eld had its fi rst permanent residents in 1799, and its fi rst 
hotel was built in 1818. It became incorporated in 1901 - and had 
no utilities. The fi rst sewer lines were dug by hand in 1956, and 
an air lift station and Imhoff cone were installed that year as well. 
A septic tank was installed at the lift station in 1972 to keep solids 
from fl owing into the river when the station failed. Two lagoons 
were added to the treatment process in 1973, and the Imhoff tank 
was doubled in size in 1974.
The large lagoon was split in 1982 to allow for cleaning without 
loss of treatment. A second lift station was installed downtown in 
1986, and handled about 80% of the town’s fl ow. The original air 
lift station was replaced in 1988; this location handles about 20% 
of the town’s fl ow.
A package plant was constructed in 1992. This plant included 
500,000 gpd activated sludge, coarse bar screen, grit removal, 
grinders and UV disinfection. The upgrade allowed for 45 days of 
sludge storage. The lagoons were retained and used, and the Imhoff 
cones handled about 20% of the fl ow.
The Imhoff tanks were taken offl ine in 1992. The fl ow for the 
WWTP at that time was 470,000 gpd. An increase in housing and 
business in the area during the 1990’s created increased fl ow to 
the wastewater  treatment plant, and ARCADIS conducted an I&I 

Plant Profi le
VILLAGE OF MIDDLEFIELD WASTWATER TREATMENT PLANT

Middlefi eld Laboratory

    (left) Mike Cipolla, Chief Operator for WWTP and WTP                       (center, right and next page) Middlefi eld Wastewater Treatment Plant

Goose
Removal Expert



www.ohiowea.org                                                                                                                                                     63

Plant Profi le

Middlefi eld Flow Schematic



64                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2014

Custom Dewatering Solutions

Sales:   518-527-5417
Factory: 518-695-6851
Email:   kelly@bdpindustries.com  
Web: www.bdpindustries.com

MSD provides:
New, Used Equipment
Emergency Services
Turnkey Facilities
Rental Equipment
Consulting
Demos and Belt Press Rentals 
Nationwide Services
Authorized Rep for BDP Industries

Support system equipment:
Belt Fabric - the right fabric for the application

Polymer Feed Systems - Dry & Emulsion

SEW Eurodrive Gear Motors & Parts
Wash Water Booster Pumps

Grinders and Macerators
Polymers & Coagulants

Polymer Feed Pumps
Sludge Feed Pumps

Conveyor Systems
Belt Press Parts

Flow Meters

Dave Deaton Cell:  937.313.9314 Email:  msddaved@aol.com
Jim Roell Cell:  937.903.5733   Email:  jroell.msd@gmail.com
Mike Smith Cell:  412.600.7229 Email:  Smithmf5@aol.com

An authorized rep for BDP Industries, MSD
specializes in the sales and service of high
performance dewatering equipment.

www.MSDenvironmental.com

VISIT US FOR CHEMICAL FEED EQUIPMENT
www.bnrinc.com

4740 B Interstate Drive, Cincinnati, Ohio  45246
Phones:   513.860.1600    888.256.3142

Fax:  513.860.9555     Email: chemfeed@bnrinc.com

We welcome Mastercard or Visa payment

BNR    INC.
Siemens / W & T

Parts    Equipment Sales    Field Service

BNR in
c

®

OHM-Advisors.com      614.418.0600

ARCHITECTS. ENGINEERS. PLANNERS.

OHM Advisors: Advancing 
communities for more than 50 years.



www.ohiowea.org                                                                                                                                                     65

MARC NUSSER
(513) 800-9009    -    marc@jdtco.com

MANUFACTURERS REPRESENTATIVE 
WATER & WASTEWATER PROCESS EQUIPMENT 

www.jdtco.com 

J. DWIGHT THOMPSON CO.

CAI chesley associates, inc.

George Young
5583 Ridge Avenue

 
Email: 

www.chesleyassociates.com



66 Buckeye Bulletin - Issue 2 | 2014

Offices in Ohio, Indiana, Pennsylvania,  
West Virginia & North Carolina.

     msconsultants.com

talented people...exceptional service...sucessful solutions

100 Lloyd Ave., Suite D  
Tyrone, GA 30290 
 
770.487.5303 office 
812.431.2819 cell 
 
pat.beamon@archaeasolutions.com  
 

Pat Beamon  
VICE PRESIDENT, SALES 

ArchaeaSolutions, Inc. 
Aeration.Bioaugmentation.Consulting. 

 
 

ArchaeaSolutions, Inc. specializes in providing 
aeration systems and  

bioaugmentation technology  
with Arkea® microbial cultures for  

wastewater treatment.  

Akron   Columbus   Delaware   Independence   Mentor   North Canton   Toledo   Youngstown   Wheeling
www.ctconsultants.com

- Wastewater Treatment

- Collection System Planning, Analysis & Design

- Pump Stations

- Inflow & Infiltration (I/I) Studies

- Sewer System Evaluation Surveys (SSES)

- CSO/SSO Control

- Funding Assistance

- Construction Administration & Inspection

Your Trusted Advisor

Offices throughout North America      www.hatchmott.com.



www.ohiowea.org                                                                                                                                                     67

THE GORMAN-RUPP COMPANY
P.O. BOX 1217 | MANSFIELD, OHIO 44901-1217 | USA 
419.755.1011 | GRSALES@GORMANRUPP.COM | GRPUMPS.COM

503     © Copyright, The Gorman-Rupp Company, 2013 Gorman-Rupp – Mansfield Division is an ISO 9001:2008 and an ISO 14001 Registered Company

QUALITY ENGINEERED RELIASOURCE® LIFT STATIONS DISTRIBUTED BY:

Since 1933, you’ve trusted Gorman-Rupp to manufacture the best-performing, most durable pumps in the industry. Easy to 
specify, purchase and install, ReliaSource® systems come precisely engineered and completely tested by a company that 
has been building complete pumping stations for over 40 years.

Carefully inspected, they carry an industry-leading warranty. And, most importantly they carry the Gorman-Rupp name 
- giving you the confidence that your pumping system will stay on the job so you don’t have to.

ReliaSource®  8x12  
Above-Ground Lift Station

ReliaSource®  6x6T  
Above-Ground Lift Station

ReliaSource® Above-Ground 
Submersible Valve Package (ASVP)

ReliaSource®  6x6  
Above-Ground Lift Station

ReliaPrimeTM 
Back-up System

ReliaSource®  
Below-Ground Pump Station

ReliaSource® Base 
Mounted Lift Station

ReliaSource®  7x10  
Above-Ground Lift Station

ReliaSource®   
Auto-Start Lift Station

SOUTHERN SALES COMPANY, INC.
3516 GANDER DR. | JEFFERSONVILLE, IN  47130 
PH: 812.282.4028 | FX: 812.282.4038 | www.southernsalesinc.com

CRAUN LIEBING COMPANY
11801 CLIFTON BLVD. | CLEVELAND, OH  44107 
PH: 216.228.7900 | FX: 216.228.7905 | www.craunliebing.com

TOTAL SYSTEM 
RESPONSIBILITY.
WHAT DOES IT MEAN FOR YOU?

reliableliftstations.com

For Northern & Central Ohio Contact: For Southern Ohio Contact:



68  Buckeye Bulletin - Issue 2 | 2014

SUSTAINABILITY MEANS IT’S AFFORDABLE AND COMPETITIVE
by Clemens Halene, Chief Operating Offi cer, quasar energy group

Every year I attend multiple conferences and trade shows across 
the country. Although each features different keynotes, themes and 
goals, I’ve noticed a common trend nationwide in the wastewater 
industry: the desire to achieve sustainability.
“Sustainable” is a broadly tossed around term with wildly 
ambiguous defi nitions that vary based on the context and the 
speaker. Sustainability often gets confused with being “green” - 
these words, in my opinion, are not interchangeable. “Green” is 
a philosophical, charitable, socially conscious state – doing what 
is environmentally sound because it is environmentally sound. 
“Green” is a moral decision. 
While “sustainable” is more pragmatic and capitalist in nature - 
it’s an activity performed because it costs less and is better than 